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YOU XING ENTERPRISE CO., LTD.

NO. 1173-1, JHENSING RD., GUEISHAN TOWNSHIP,

TAOYUAN COUNTY 333, TAIWAN

The following merchandise was submitted and identified by the vendor as:

Product Description： Thermally Conductive Tape

Style/Item No.： TCI-800-25A

We have tested the submitted sample(s) as requested and the following results were obtained：

Test Required： (According to client’s test specification, please see following sheets in detail.)

Dielectric Strength

Test Result：

-PLEASE SEE ATTACHED SHEETS-

Date of Receive： SEPTEMBER 16, 2010

Date of Testing： SEPTEMBER 16, 2010~OCTOBER 14, 2010

Signed for and on behalf of
SGS Taiwan Ltd.

Carlos KAO
Supervisor
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Dielectric Strength

Test Equipment：

Name Brand Model

Precision Lcr Meter HEWLETT PACKARD 4285A

Lab Environmental Conditions：

Ambient temperature: 23±2℃

Relative humidity: 50±5%RH

Test Method/ Specification：

ASTM D149-07a Standard Test Method for Dielectric Breakdown Voltage and Dielectric

Strength of Solid Electrical Insulating Materials at Commercial Power

Frequencies

Test Result：
19.83 KV/mm (The thickness of the specimen is 0.24mm)

Test Photo：

Test Sample

─ The End of Test Report ─
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